=

4'3_

6wAY TRANSFER SEAT
SERvVICE MANUAL

Main: (800) 956-6668
Local: (952) 890-7851
Fax: (952) 808-2775
. . ™
Your Life. Your Ride.

6591 W. Hwy 13
Savage, MN 55378
www.rollxvans.com






6WAY TRANSFER SEAT
SERVICE MANUAL

#10314-005
October 2013



TaBLE OF CONTENTS

I Ce18] o] [=2] aToTo] 11T RO PPPPPPPPRP 2
Replacement PartS - TOP VIBW ... e e e e e e e e et et a e e e e e e e e e eeeaeeeeeennes 4
Replacement Parts - MiddIe VIEW ... e e e e e e e e e e e e e e eeeeeeees 5
Replacement Parts - BOOM VIBW......... e e e e e e e e e e e e e e eeeeanees 6
Replacement Parts List - 7001-06,07,08 ........ccoormimiiiiieeeee e e e e e e 7
Replacement Parts List - Past Gway Seats ..........ccccuuiiiiiiiiiiiie e 8
70071-08 WiIrING = MaIN HAIMESS ...ttt ettt e e e e e e e e e e e e e e e e e 9
7001-08 Wiring - Cable HArNESSES .........uuuiiiiiiiiiiiiiiiee ettt 10
7001-08 WiIriNg = SCHEMALICS ... .t e e e e e e e e e e e e e eeeennnn s 11,12,13
7001-06, 7001-07 Wiring - Cable HarN@SSES .........uuuuuuuiiiiiee e e e 14
7001-06, 7001-07 Wiring - OEM Power Sliding Door MiNivan ...............cceiee 15
7001-06, 7001-07 Wiring - Rollx Vans Power Sliding Door Minivan............cccccceeoiiiiiiiiiiiie 16
7001-06, 7001-07 Wiring - FUIISIZE VAN ......oooiiiieeie et e e e e e e neeeeeen 17
7001-04 Wiring - OEM Power Sliding Door MiNiVaN...........oooiiiiiiiiiiiee e 19
7001-04 Wiring - Rollx Vans Power Sliding Door MiNiVan ...............euueeiiiiiiiiiieeeeeee 20
7001-04 WIrING = FUIISIZE VAN..... . et e e e e e e e e e e e e e e e e e e eeeeennnn s 21
Pre 7001-02 (SWitch BOX) WIING ....coeiiiiiiieieie ettt 22

L= L =L 1O PPPPPPPPI 23



PAGE INTENTIALLY LEFT BLANK.



Symptom

Seat base does NOT MOVE
when any button on hand
pendant is pressed.

Possible Cause

Controller program failure.

7001-04 10 -06 TROUBLESHOOTING

Remedy

Press the 6-way seat controller reset button located on
the 6-way seat controller.

Blown fuse for power to 6-way.

Check 6-way seat in-line fuse located under the hood
near the battery. Replace if needed with a 40 amp blade
fuse located in the glove box.

Blown fuse for 6-way seat controller.

Check 6-way seat controller fuse located in fuse block
behind the glove box in OTC minivans or the in-line fuse
located under hood near the battery. Replace with 1
amp blade fuse located in the glove box.

Hand pendant wire is unplugged.

Plug wire back into coupler plug on seat top plate or
back into 6-way seat controller.

Main harness is unplugged.

Plug red plug back into 6-way seat controller.

Controller logic harness is unplugged.

Plug small black plug back into 6-way seat controller.

Bad ground.

Check ground wire at fuse panel behind the glove box or
at the battery.

Bad wire harness.

Check continuity of all wire harnesses. Repair or
replace as needed.

Controller failure.

Replace 6-way seat controller.

One function of the 6-way seat
doesn't work (l.e. seat will not
swivel but will raise and slide)

Bad connection.

Check plugs going into 6-way controller board and and
respective motors.

Bad motor.

Check for power at motor or connect auxillary power to
motor directly.”

Hand pendant malfunction.

Replace hand pendant

Controller failure.

Replace 6-way seat controller.

Squeeky seat

Metal rubbing.

Use greese on scissors and slides and rotate gear.

* If seat base ever fails in the down position, the wire harness for the up/down motor has connectors that can easily be seperated
and hooked-up to an auxilary power source in order to raise the seat (refer to #85152-125ASM on a wiring diagram for harness

detail).

Replacement Parts and Wiring Diagram sections are also provided to aid in troubleshooting.

Pace 2




7001-07 10 -08 TROUBLESHOOTING

poob AjoyI| 8Je suonosuuod pue juepuad
8y} ‘g3 8y} 8jeAnoe Juepuad puey uo suolng g ey -
passa.d si Juepuad puey uo uojng Aue usym Sa)eAldY -
snjejs Yo}ms juspuad yeag Aemg /0- 03 90-100.

uopng josay

wouJj [eubis jasal bupeb
SI |0JJUOD) UBYM SB)BAJIDY -
Indu| yoymg jasay

pauoys si asim/yoyms Juspuad ayy dn i st @37 a3 4 -
‘poob AjayI| 8Je suolpauuod pue juepuad

ay} ‘g3 usaib sjeanoe juepuad puey uo suonng 9 |e 4 -

‘passaid sI juepuad puey uo uonng Aue usym S81eAIDY -

Snjejs Yo}Mg juapuad jeag Aemg 80-100.

Mdvd LON=Ad3d

13534 NHVd=NYO
a3 LJ0OHS=a3y
a3ssS3dd=NyD
IN3aN3d
SHOLON
LHOIN/L4T1
GZ'v NOISHIA _Em_mn_n_Om_._.ZOO

X0(Q 8A0|6 Jeau [pued asny
SUB/ X||0Y WOJ} S| uoioBuUUoD A}ajes |esina -
ajeltado 0] 1eas 10} (ied) usalic) aq SN -
passaid sI uopng juepuad usym aAioe AluQ -
snje)s Ajajeg [esinaN 3d1yaA

1V3S AVM-9

NMA/dNE ¥Ova/amd

28

"90IA8p 8y} Buirow Ajjenuew o} suononisul aplLIaA0
J0JOW IO} [2D8P 8OIASP PUB [ENUBL SISUMO O} JaJay-

Jamod s |0)u00 8y si SIy] "xoq aAo|b Jesu [sued asnj
SUBA X||0y Ul asn} dwe | %o8yo ‘Jemod ou sey |04u09 J| -

'92JN0S

sdi] J8y10

Jojow 0] Az | Buipuas si jonuod ‘syybi g3y -

(A1eneq ajo1yaA Jeau asny dwe Qp wouy)
Jojow oyoads o) IndinQ AZ| -

sAejal Ja)je palojUo| -
¥o ‘umQg yoeg = pay -
by ‘dn ‘pm4 = usalg -

sQ31 siolop

Pace 3



Pace 4

REePLACEMENT PARTS - Tor VIEW

\




REPLACEMENT PARTS - MIDDLE VIEW

Pace 5



REPLACEMENT PARTS - BoTTom VIEW

45
\
32 _T T 44 1 ..-"'l': |I
46 -
g g 3 &
S J-..:?ﬁ /
o 4

PAace 6



REePLACEMENT PARTS List - 7001-08 10 -06

Item Qty. Description 7001-08 7001-07, 06
1 1 |BWAY,PENDANT BRACKET SB7000-12 SB7000-12
2 10 |1/4-20X1 HEX BOLT 15005 SAME
3 14 |1/4 FLAT WASHER 33004 SAME
4 10 [1/4-20 NYLOC NUT 37018 SAME
5 10 |1/4-20 KEPS NUT 37410 SAME
6 1 BWAY,GEAR GUIDE SB7004-008L SB7004-008L
7 2 |BWAY,STOP BOLTS 381638SHCH 381638SHCH
8 1 BWAY,SWIVEL GEAR ASM SB7006-001ASM | SB7005-001ASM
9 2 |FLANGED BEARING 6338K436 6338K436
10 1 |SNAP RING 98410A133 98410A133
11 8 #10-32 KEPS NUT 37408 SAME
12 1 MOTOR,6WAY SWIVEL 214-1003 214-1003

12a | 1 [ROTATE MOTOR PLATE SB7002-004GWELD NA

12b | 1 [LATCH SOUTHCO VANTAGE gjgggﬁegg NA

12c | 1 |VELCRO AND RIVOTS SD42BS2200 NA
13 1 |BWAY, TOP PLATE ASM SB7005-009 SB7005-009
14 1 |[HEX SCREW 3/8-16 X 2 91257A632 91257A632
15 1 [3/8 NYLOC NUT 37024 SAME
16 1 |ACTUATOR 6WAY PENDANT 85152-125 85152-125

20 4 |SLIDER PIN SB7000-007 SB7000-007
21 4 |1/2 JAM NUT 36210 SAME
22 4 |SLIDER BLOCK SB7000-006 SB7000-006
23 2 |LONG SHOULDER SCREW 6WAY SS500-1025 SS500-1025
24 2 |1/2 FLAT WASHER 33012 SAME
25 2 |5/16-18X1-1/4 HEX BOLT 15057 SAME
26 2 |ISHOULDER SCREW 1/2 X 1/2 SS500-500 SS500-500
27 2 |1/2 THIN WASHER SHOP SUPPLY SAME

28 2 |ISHOULDER SCREW 1/2 X3.75 SS500-375 SS500-375
29 6 [|BWAY, 3/8-16 PEM PRESS NUT S-0616-2 S-0616-2
32 2 #8X3/4 SCREW SHEET METAL 162729 SAME

33 1 INOT USED

34 1 IMOTOR FOR 6WAY SEAT CBMAO0011 CBMAO0011
35 | 18 #10-32 NUT 36030 SAME
36 | 18 #10 WASHER 33002 SAME
37 4 H#10-32X1 PAN HEAD SCREW 1129073 SAME
38 6 #10-32X1/2 PAN HEAD SCREW 29049 SAME
39 8 #10-32X1 FLAT HEAD SCREW 29073 SAME
40 2 |WHEEL W/AXLE & NUT HR25F2 HR25F2
41 2 [6BWAY, STOP BLOCK SB7000-004G SB7000-004G
42 2 |[SLIDE TRACKS 6WAY SEATS C3600-22D C3600-22D
43 1 |GEAR RACK WELDMENT SB7000-003 SB7000-003
44 1 |BWAY,SNAKE BRKT SB7000-013 SB7000-013
45 1 |6WAY,FOOTREST TOP (DR /PS) SB7005-018/-019 | SB7005-018/-019
46 2 H6X1 SCREW SHEET METAL 153533 SAME
47 4 11/4-20 PEM STUD PRESSED IN N/A N/A

48 1 |BWAY,FOOTREST LEFT BRKT SB7005-16 SB7005-16
49 1 |BWAY,FOOTREST RIGHT BRKT SB7005-17 SB7005-17
50 1 IBACK/FORWARD MOTOR PLATE SB7002-004F NA

Pace 7




EMENT PARTs LisT - 6wAY SEATs 7001-01 10 -04

L@

Description

7001-04

7001-03

7001-02

7000 (Low Profile)

7000 (High Profile)

180 Degree HD Pendant Pendant Low Profile w/ Low Profile w/ |High Profile (7-3/4"
Swivel w/ #CBMAO0O011 A&M Swivel Motor | base) w/ #REP024
Footrest Motors Motors

7/16/2007 10/1/2006 3/9/2006 11/17/2003 Spring 2003

1 6WAY,PENDANT BRACKET SB7000-12 SB7000-12 SB7000-12 SB7000-11 SB7000-11 SB7000-11

2 1/4-20X1 HEX BOLT 150005 SAME SAME SAME SAME SAME

3 1/4 FLAT WASHER 33004 SAME SAME SAME SAME SAME

4 1/4-20 NYLOC NUT 37018 SAME SAME SAME SAME SAME

5 1/4-20 KEPS NUT 37410 SAME SAME SAME SAME SAME

6 6WAY,GEAR GUIDE SB7004-008L SB7004-008L N/A N/A N/A N/A

7 6WAY,STOP BOLTS 381638SHCH 381638SHCH 381638SHCH 381638SHCH N/A N/A

8 6WAY,SWIVEL GEAR ASM SB7004-001asm SB7002-001 SB7002-001 SB7002-001 SB7000-001ASM SB7000-101A

9 FLANGED BEARING 6338K436 6338K436 6338K436 6338K436 6338K436 6338K436

10 | SNAP RING 98410A133 98410A133 98410A133 98410A133 98410A133 98410A133

11 #10-32 KEPS NUT 37408 SAME SAME SAME N/A N/A

12 MOTOR,6WAY SWIVEL 214-1003 214-1003 CBMAO0011 CBMAO0011 210-1011+412-1032[SB7000SWIVEL+310-1059

13 | 6WAY, TOP PLATE ASM SB7005-009 SB7005-009 SB7005-009 SB7005-009 SB7005-009 N/A

14 | HEX SCREW 3/8-16 X 2 91257A632 91257A632 91257A632 91257A632 91257A632 91257A632

15 | 3/8 NYLOC NUT 37024 SAME SAME SAME SAME SAME

16 | MOTOR,6WAY,UP DN ASM 85152-125 85152-125ASM 85152-125ASM 85152-125ASM 85152-125ASM 85152-125ASM

20 | SLIDERPIN SB7000-007 SB7000-007 SB7000-007 SB7000-007 SB7000-007 SB7000-007

21 1/2 JAM NUT 36210 SAME SAME SAME SAME SAME

22 | SLIDER BLOCK SB7000-006 SB7000-006 SB7000-006 SB7000-006 SB7000-006 SB7000-006

23 | LONG SHOULDER SCREW 6WAY SS500-1025 S$S500-1025 S$S500-1025 S$S500-1025 N/A N/A

24 | 1/2 FLAT WASHER 33012 SAME SAME SAME SAME SAME

25 | 5/16-18X1-1/4 HEX BOLT 15057 SAME SAME SAME SAME SAME

26 | SHOULDER SCREW 1/2 X 1/2 SS500-500 S$S500-500 S$S500-500 S§S500-500 N/A N/A

27 | 1/2 THIN WASHER SHOP SUPPLY SAME SAME SAME N/A N/A

28 | SHOULDER SCREW 1/2 X3.75 SS500-375 SS500-375 SS500-375 S§S500-375 N/A N/A

29 | 6WAY, 3/8-16 PEM PRESS NUT S-0616-2 S-0616-2 S-0616-2 S-0616-2 N/A N/A

32 | #8X3/4 SCREW SHEET METAL 162729 SAME SAME SAME N/A N/A

33 | 6-WAY SEAT CONTROLLERS 5334-001 5334-001 5334-001 N/A N/A N/A

34 | MOTOR,6WAY FW BK CBMAQO11 CBMAO0O011 CBMAOQO011 CBMAQO011 CBMAQO011 SB7000FWD-BK+310-1059

35 | #10-32 NUT 36030 SAME SAME SAME SAME SAME

36 | #10 WASHER 33002 SAME SAME SAME SAME SAME

37 | #10-32X1 PAN HEAD SCREW 1129073 SAME SAME SAME SAME SAME

38 | #10-32X1/2 PAN HEAD SCREW 29049 SAME SAME SAME SAME SAME

39 | #10-32X1 FLAT HEAD SCREW 29073 SAME SAME SAME SAME SAME

40 | WHEEL W/AXLE & NUT HR25F2 HR25F2 HR25F2 HR25F2 N/A N/A

41 6WAY, STOP BLOCK SB7000-004G SB7000-004G SB7000-004G SB7000-004G SB7000-004G N/A

42 | SLIDE TRACKS 6WAY SEATS C3600-22D C3600-22D C3600-22D C3600-22D C3600-22D C3600-22D

43 | GEAR RACK WELDMENT SB7000-003 SB7000-003 SB7000-003 SB7000-003 SB7000-003 N/A

44 | 6WAY,SNAKE BRKT SB7000-013 SB7000-013 SB7000-013 N/A N/A N/A

45 | 6WAY,FOOTREST TOP (DR/PS) [SB7005-018/-019 N/A N/A N/A N/A N/A

46 | #6X1 SCREW SHEET METAL 153533 N/A N/A N/A N/A N/A

47 | 1/4-20X1/2 FLATHEAD SCREW N/A N/A N/A N/A N/A N/A

48 | 6WAY,FOOTREST LEFT BRKT SB7005-016 N/A N/A N/A N/A N/A

49 | 6WAY,FOOTREST RIGHT BRKT SB7005-17 N/A N/A N/A N/A N/A

4 are just for reference and may appear different.

Pace 8



CI RepLACEMENT PaRTs LisT - 6way SEats 7001-08

S3HONI ¢/1-¢¢

ddvl

(S39IM 21907)
SIHONI 2/1-22

‘I19VANVAXI'ONINITS
40GE0Z# S

(voo0l) Mg

o LINWNOHEO
¥0c0L#

3aN1O LOH

‘I19VANVAXT'ONINIITS
40G€0c#

Loe# (vool) ad

600¢# (VO 0¢) M1d°™i
€10E# (VO 0¢) AT

(13834 a3dim

600€# (VD 02) NgO7™

| w _uu
| m ANV AL34VS TVd1N3N

600¢% (VO 0¢) M 19,

800¢# ('VO 02) N1g* ¥,

“ ¥IMOd ¥ITI0HINOD)
| > m

H3TT0HLINOD OL

S3HONI ¥

4 (2) AN-GLSZTINM#
2 AN-CSGTNM#

gooc# ('vo 01) M4

=

! Log# ('vooL) ad

o
5]
)

(G) aN-zLSeNM#

AN-706CNM#

(43MOd HOLOW)

d3T10HLINOD OL

3dvl i /

(2) AN-LOELLLYH#

(a3y) aN-€09LH#

OI1LSV1d 40 .1 LIINNOYD 70201 [

.Z/L 3GNLINIGHS ¥0022 G20

‘379VANVAX3 ONIAITTS 406€02 SYl

3N79 VO0Z IHIM 800€ €€°0

MOV VO0Z TdIM 6002 €0

a109 OMV¥Z-zZ I1TVIN W31 NNOD AN-GLSZINM z
001" SOdZ ITVIN ONISNOH NNOO AN-€€SZINM L
NIFIO VO0Z TIIM 600€ (€8'8) €€l

a3y YO0z IHIM €10€ (€8'8) €€l

MOV18 VO0Z FHIM 6002 (eg'8) ecl

¥2-22 dNIYO XO8 TYNINYIL AN-ZLSZTNM S
001°SOd 9 ONISNOH NNOD AN-706ZINM [

a3d 1X9 VO0L JHIM 110€ (€8'8) €€l

MOV18 IXO YOOI FHIM G00€ (eg8)eel

dINIIO TYNIWYIL NNOD AN-1O€/LLYH [

WINZ6'L SOd Z LIMO0S NNOD AaN-€09LH !
(Sd) ¥A'13STY M SSANYVH INVNSAVMO (sd) ¥Qs00-z¥€S0

(S3YIM LV3S INTO ON)
S1v3S ¥34SNVHL 80°20°90-100.#
900-Z2v€S0# (IMVYNS ON) SSINYVH IFHIM NIV LVIS AVMO

¥1901# ('VO 02) ©a

91901# (VO 02) ay

s00e# (VO 01) Mg

g

)

8190L# (VO 02

Pace 9



(o2
<
-
=
o
N
(72)
-
<
L
7))
>
<
=
o
1
-
)
-
(72)
-
14
<
o
-
4
1]
=
Ll
(&)
<
-
o

S3HONI ¢/1-99

¢ N
¢ d

NOLLNG HSNd'HOLIMS SNId - ON-0ZLEIAE
00cavsedsi# SOd 8 ONISNOH NNOD - ON-6L0LINM#
! S3HONI L $2-22 dINIYO X0 TYNINYAL - ON-ZLSTNME ———»
,.— J 001" SOdZ 3134 ONISNIOH NNOO - ON-006ZNM
H ‘I79VANYdX3ONIAITTS
405602

'S0d 8'318v9 ‘ONOD 83780
ON-E0LETNME aN-001L-921 v

INVANIA'AVMII18YO NOISNILX3 - 100-9G€ ) L#

S3IHONI €€ N

43T1041NOD OL

609014 (VO 1) Mg

S090L# (VO 1) 4O ﬁ

‘319VANYdX3'ONINITTS

406€0¢#
(2) dINIIO TYNIWYIL NNOD - ON-LOEL L uH#

(JLIHM) WINZ8'L SOd Z L3HI0S NNOD - ON-HBLZH NG d HOLYNLIYAYMO - 71251 58#

LA LN NA dN'AVMI'T8YO - VE00-2rEG0#
WSV NQ dN HOLYNLIVAVMO - INSVZ0-GZ1-251S8H#

S3IHONIG'8) S3AHONI ¢/L-G
¥3TIOHINOD OL HOLON 0L
01901 (V9 ¥1) OY I (vorl)ay
80904 (V9 71) A lﬂo 1A
rM|_m<ﬁ_Z{n_Xm_muZ_>MM|_w \ -=-=4 404,56 SSANYYH FHIM - 6501-0LE4 t------*
406024
Q3ddVHM YNIYHS 1YaH
ONV 03430708

(2) IO TYNINYIL NNOO - N-LOSL L dH#
(@34) WWZ6'L SOd Z LINO0S NNOD - AN-E09LH

TIAIMS'IGYO HLIN'AVMY - 200-CES0#

S3IHONI ¥/1-v1

Y3T104.LNOD OL

60901# (VO 1) Mg

X 01901% (v 71) QY
‘J19VANVAX3'ONINITTS
40S€0¢#

(2) INIYD TYNINYIL NNOOD - AN-LOSL )L YHH#
(0v18) NNOD SOdz LINO0S - AN-GL9LH#

(2) 3TV TYNINYIL - 987€1V9z#
HOLOINNOD MJO1dL - Y06LL0ZLE
YOLOANNOD - /876217 )4

M9 M4'319V0 HLINAVMO - L00-2rES0#

S3INgN3SSY 31av0
(LNVAN3d ANVH HLIM S1V3S AVM9 11V) 80-100.#

10

PAGE



WIRING - OEM Power SLbiNG DoorR MiNIVAN

(Xx08 3A019 ANIHIE A3L¥D0T 13NV 3SN4)

13834
H3ITIOHLINOD
NSY . azdim

LNVANId'AVMI
00£09S#

€0LCE#
IVNING3L ONIY

TINMS'AVMIHOLON
€00L-vic#

(‘vo0L) ay

b=l (‘vo0l1) ad

»

[} "
i !

] .

m m

i i

' puozg [60/L/9 | H

A S (V9 01) %8 "

1017301 WYO XZ Q) e P ;

. 1

Py ('vo 02) Mg :

m 81.L08# i

] .

. ]

1 .

: == .

; (Vo 02) 0y _ WSY NQ dNAYMIHOLON
_ - = i INSVZ0-524-25158#
i L0ZaH m

; o= == asnd diwv 1 ;

w (x08 31079 aNIHIE) " \
H T3ANVd 3SN4 :

i (v 02) 9a ;

m i Y9 MIAVMIJOLOW
m : HLOOYINEDH

. 1

] .

. 1

m

i :

i !

l2g

M (TTYM3NIH)

¢C0C-C8L#
3sSnd 4V Oy

AY3LLIVE ANV FHIM d3d 'VO 01 NNY-3dd N3ImL3d

JHIM @34 VO 0L NNY-34d
01 SSANYVH IHVYNS AVM9

NOYH FHIM @3y VO 01

(91201#) LOANNOD .LLN4,

R
X
LS

RA
R
2

2R
\/\/\/\/\/\/\/t,
o

\‘/
55

\‘/
55

\‘/
BEELEE

RN
9
R

B8
REEEE

AR

A

B S A A I
B A IR
VA AN

BN NN XN

(610-02Z€0#) WSY ¥3ATOH 3SN4 INITINI HOVLLY

SRR
IR

0-02IM Mg
9-02TM 90 IdIM
AN-ZLSZINM SNId (2)
aN-006ZINM ONISNOH (1)

A
RRRARRALARRRAILIARARALLRARARY

A

13534 M LNVYANIJ'AVMI‘T18V0

100-9G9€L1#

YL TIAIMSAVMY'TT18YD
¢00-¢rES0#

J1IHM

\AAAAA
XXXXXX,
AKARARKAAAARRAARAR?

Y1 MG MAAVMITTEVO
100-CvES0#

aN-LOSZLLEH NId ()
AN-€09L4H ONISNOH (1)

R AR ARSI AN RIS
ARAARAAA

0-02IM Mg
2-02TM ad
G-02IM 94 FHIM
AN-ZLSZINM SNId (€)
AN-Z0BZINM ONISNOH (1)

'V 02) M9
(V902 ad

NSVY100-¢8¢L1
H3T1041INOD
1v3S AVYM9

A

Z-0LIM
(‘vooL) ay

RD (10 GA.)
BK (10 GA.)

Pace 11



13534

Y3TIOYLINOD
NSY a3dim
INVANIAVMI
00£0dS#

XXMXXN

TINMSAYMI HOLOW
€00L-vicH

NG - RoLLx VANs Power SLpbiING Door MINIVAN

XX

ANAANNANA LN AN AN AN NN AN AN A ANANAALNANAL
L R N R N RN

% %

A

13534 M LNVANIJAVMI' I8V
100-99€ 11 #

XNNXXONNNNNNNXNXNNNNN NXNNXXNXNNNNN XXXN

a3y

(v 02) g
g (¥9 02) 9a

A
<5

NNNXNXXNNNNNNXNNNNNNNXNN I
RRERRIERIRCRIILRINR

A ARG
Gl

100-¢82)1#
Y3TIOHINOD
1v3S AVM9

(V9 0L) Yg

(vo0l) Q¥

164

BK (10 GA.)

i
'
:
] ‘ 1
: LA TIAIMS AV 318V0
: 200-¢res0#
!
.
3dvL N3HL (AL34VS WHLNIN) ALHM
JdIM Zn<._. N30 A AR AR AR AR A AR A A AR AR A AR AR AR AR A AR
OLd¥L.1 ARSI AR ARSI IAAARIISISIAAAIIIISASSA]
oLy
| ‘
10Z9v# i . NSV Nd dNAVMI"HOLOW VE00-ZHES0#
3SN4 dIAY ) H NSV20-G¢1-¢G1S8#
e A i Movid
, , : =
. ] RN
i Isn4 H R
N a } ! PU9ZZ 74 QRLLBBIAEAAS
R i J0jsisal Wyo 4z'g
, ! . .
DR / HLA MG MJAVMO 318Y0
DR
I 4 ¢ . -
Y i M8 MIAYMIHOLOW H00-2ves0#
| ]
1 £0LTeH ; LLOOVINGO#
n=u o !
PR TYNINYTL ONIY ;
% ; A ~ -~
610-0CCE0# ! m h o o
N :
SYYH3ATOH ISN4 aNINE ;. & N o
I \A .
o | D_ G
| @ o
R
R o a]
ermrmerme e msrmemeemans ertimsasemsmssmsassmsnssntal ~
. (1vm3uld) 5
(V9 02) g o
= I
] a)
I NN ANNXINNNNNNXNN XXX XNNNXNN NN NN NN N NNNNNNNNNNNNNNN x
) K R R R XX R A A A A AN
('vo0l) Mg R R RS A A A A A AN
. DR R R RRRRRR A A A A e
CC0C-C8L# I, A AN
( )
3SN4 dAV 0% VO 0)) @y

NAAAAAANANANAAAANNNANNNANAANANNN
R RRRXXXXXXEEIEE,
KRR

XXXXXXEEELLLLEE05X

L

PR
K
B
KRN

X
&
&
%

X

12

PAGE



7001-08 WIRING - FuLL Size VAN

1353y
¥ITI04INOD
NSV a3uim
INVONIdAYMO
“““““““““““““““““““““ 00.08S#
m Y34V 133HM ONI¥IILS ¥3ANN ! _
| IN3LSAS YOO THILNI W 00 0 (V9 02) Mg
ﬁ ¥04 L4M0L— : R W .
| (vo 02)ue W T S O 0] O
- 1417404 ¥3Mod m 000 (¥902) 9a
| ] ON ! ‘ .
B oL @
, ON W TINMSAYMI HOLOW
"°0 O avky pU-022 4 £001-112# 034
10J8IS81 WYO YZ'Z
w !
2 \L : -
N h UL TIAIMS AYMY'T18YD
o @@ @@ 01106 | 200-2hES0#
> @ NOHSNININSL 00282414
h R AR AR AR AR AR AR AR d3TI0EINOD
, : RAARMABAARABARAABANA SANARBANANBARANAABANAABANAABARAARARY 1v3S AVM9
029 WSV NG d'AYM9 HOLOW
mm_zw lv_ﬂ | NSYSZ)-261584
 gf
el IR
PR - E=
1 UL Y8 MAAYMO'T18YD
S %8 MAAYMIHOLOW W00-erests
R e0.26H LLOOVINGO#
” =] .
| bqu_s_m_m:. ONIY ('vo 01) %g
A 0§ (V9 01 CY
610-022504 | : i -
NSY ¥3QT0H 35N INITNI | § g
| : o 9 R LSRR K
! : <
i . . _ o =
nl:| ('v9 02) ¥a o &
ol = ~ o
"l g 2 s
2 | e ol
3SN4 IV 0% (vo0l) ay m

(TTvm3d1d)

13

PAGE



n
L
|
m
<
(&
(14
w
I
-
@
|
(O)
=
o
N~
o
|
(@)
-
©
=
1
o
o
N~

S3HONI ¢/1-99

NOLLNE HSNd'HOLIMS

¥¢-¢¢ dNIYO XOd TYNINYIL - AN-CLSSNM#
002Aavsedsi#

001" SOdZ FTVINFd ONISNOH NNOD - AN-006CNM#

SIHONI L «
,.- J/ moomi..«@ omw v_._m\
800¢# ('VO 02) N9
.I“ A S

H ‘379VANVAXI'ONIAIITS
40S€0c#

NV IVAO'LY14'8AON'318VD
AN-7606V#

Mg1v14'8AON‘I18YO
aN-001-d2800H#

13S3Y M LNVANIdAVMO‘ITEVD - L00-08160#

8002/9/L 00'Z-A ‘d3LvVadn

S00Z/80/Z} 00'}-A ‘ISYI 13 TVILINI ‘AYOLSIH NOISIATY

1982°068'296 MHEM ‘A8 GDIOIHO/NMVAEA

00ZA #NOISIATY

8855 NW “FOVAVS

€1 AVMHOIH LSIM 1659 S00ZHESO  # ONIMVA
ONI'SNVA XT10¥ 3NON VoS
S3HONI £

SSINYVH IHVYNS NO
ON1d 43MOd SSANYVH IHVYNS OL

51901# (VO 21) g v.A"mm_\som VO 2l OL LO3INNOO
Y0901 % A,<mu N: a JHIM M8 VO 21 OL LOINNOD
\4 ILNVLYOdINI

¥0022# dVHM MNIYHS ANV 4310708

X

‘I19VANVAX3'ONIAITTS
405€0¢#

(¥) dWIHO TYNINYI L NNOO - ON-LOELLLYH#
(a3¥) WWZ6'L SO 2 L3%D0S NNOO - AN-€09LH#

(LIM O¥L13Y ¥£004# Y04 ATINO 1eaS +0-100L 40} pJeog

[0)U0D yoeal 0} 188S GO-L00/ 10} Ssauley axeus ybnoay) sunl jey) 8|qeo Jamod 8y} spusix)

1X3 OHLIHAVMI'ITGVD - L00-EGZL0#

S3HONI ¢/1-99

H ‘379VANVAX3'ONIAITTS

4/ 40s€0z#

NV IVAO'LY14'800N'I19VO
aN-7606V#

M81v14'8AONI18Y0
QaN-001-HZ800H#

LINVANIJAVMO‘ITGVO - L00-0G ) LO#

NSVSCL-cSles#
S3HONI G

VE00-2YeS0#
p SIHONI 81

VO vL) Mg

S0901L# (VO ¥1) ¥

P) (Vo #L) 8O

3TVINT4 NNOD HSNd - €220L# ‘379VANVAXI'ONIAITTS
406€0¢#

™

(2) dINIYO TYNINSIL NNOD - N-LOEL b uH#
(3LIHM) WZ6'2 SOd 2 13MD0S NNOD - ON-b8LZH# NG dN HOLYNLOVAYMS - GZ1-26168#

LA YL NQ dN'AVMO°ITGVO - VE00-ZYESO#
NSV N dN ¥OLVNLOV'AVMO - NSVSZL-ZSLG8#

S3HONI 68l S3HONI ¢/1-G
Y3TI0HLNOD OL - HOLON OL
0L901# (VO ¥1) a I (vovi)ay @
80901# (VO ¥1) A ! Cvo 1) 1A
‘I19VANYAXI ONIAITTS \A ....... { HO4,5°6 SSINYVH FHiM - 6501-0LE# i--

40G€0c#

(2) dWIYO TYNINYIL NNOD - ON-LOELLLHH#
(@3d) WINZ6'L SOd Z LIMD0S NNOO - AN-€09 | H#

TIAIMSTT1GVO HLIN'AVM - 200-2rES0#

A3ddVHEM MNIYHS 1V3H
ANV a3¥3010S

S3AINGINISSY 319Vv0

S3HONI ¥/L-vL B

H3TT0YLNOD OL dOLOW OL

60901# (VO 1) Mg

0L901# (VO ¥1) ay
‘I19VANVAX3'ONIAIITS
40S€02#

(2) dNIYD TYNINYTL NNOOD - AN-LOELLLYH#
(M0V18) NNOO SOdZ LINO0S - AN-SLILH#

(2) 3TYNI4 TYNINYTL - E8YELVIT#
YOLO3INNOD MO0 dL - #06.L0ZL#
YOLOINNOD - 28Y6ZLZL#

Mg M4 ITGVO HLIN'AVMI - L00-ZrES0#

(LNVAN3d ANVH HLIM S1V3S AVMO T11V) £0-100/# HONOYHL Z0-100.L#

14

PAGE



7 WIRING - OEM PoweR SLbING DoorR MiNIVAN

(X0g 3IA0T9 ANIH3E a31vO0T 13NV 3SN4)

€0LcEH#
TVNING3L ONIY

i (vool)vg

('vo 02) M4
8LL0¢#

<>

('vo 02) ay

10Cov#
3ISN4 dAV L

X0d IAOTO ANIH3G
T3aNvd 3sn4d

(v9 02) ©a

(vool) ad

AT111111 10000 —

JHIM 039 'VO 0l NNY-3dd
OL SSANYVH IMVYNS AVM9

Fmmm - (TTYM3NIE) NOY4 FHIM a3y VO 04
(91201#) LOANNOD .L1N4,
2202-28.#
3asn4 diNv ov

Ppememicmimecmemecmemecmemenmamen

g0

Ad311vE ANV FHIM d3d 'VO 0L NNY-3dd N33IM13g
(61.0-022€0#) WSY ¥3ATOH ISNH ININI HOVLLY

S.d37 INOYHIM JS]|0U0D XOq |[eWS L 00-7EES Nd

13834
HY3TI0YLNOD
NSV a3dim
LNVANIdAVMI !
0590dS#

o 100-08160#
TINIMSAVMO HOLOW a3y
£004-¥12#
HLN TIAMSAVMO'IT18YO
200-2veS0#

B NN
(LELABLELLALLLALLLALLLA

NSY NA dN‘AVM9HOLON VE00-ZVES0#
NSVYSZL-2SLG8#

Movd
UL ME MAAVMI I1aV0
Mg MAAVMO HOLOW 100-CrESO#

LLOOVINGO#

T
PSS

PLRRRRRR

BRI

13534 M LNVANId'AVMO'ITEVO

salim abeb (g 10} J0}08UUOD BUO YYIM J8[|0Au0d d37 SL00-EES Nd
%008)ul siaed U Jo)siSal JN0 YYM 19]j03u0d 43T Z00-YEES Nd -

(VO 02) M9

(v9 02) ad

(‘v 02) ©9a

Nd 1o} mojaq 998
YITI0¥LNOD
1v3S AVM9

13834

(vo01) Mg

(vool) ad

BK (10 GA.)

LLERIEEETT
+

OVHLVTAN IMVNS - €-cOM#

39,99
««««««««««««««««««««««««« %% %%
AAANAANANAANAANANAANNAANAANNAANANG LN
R R N R RARARY
R AR R ARARRARIIALALY]
EXNXSNXNNNINXNXNINXNXNNNXNNNNNRAARLA

15

PAGE



07 WIRING - MoTOR BAR SLDING DoorR MINIVAN

L0Cov#
3asnd dAV L

3dV.L NIHL ‘(AL34VS TvH1N3N)
I™IM NV.L W30
OLdVL L.

610-022E0# m
NSV ¥3QT0H 3SN4 ININI |

a

¢2c0C-c8.L#
3asnd dAV Oy

€0.Lce#
IVNING3L ONIY

A

13834
¥3TI0H1INOD
NSY azdim
ANVANIdAVMO
05909S#

TIANIMSAVMO HOLOW
€00L-vilc#

PRAY DAL
OSSN

NSV NA dN'AVM9"HOLOW
NSVGCL-¢S1a8#

e

Mg MAAVMOHOLOW
LLOOVINGD#

(Mvmadid)

RAN AN AN

D

g 32
: (O] (O]
. o o
; g g
| 2 8
('vo 02) ¥4
(voolL) ¥4
(vool)ad

BB DNAAINAAANAAANAABAAAAAABBIN]
ORISR LIS REISRLSSRLSRELORLERRRERLLEAAS

PO INNNNINNAINNNNNNNIINSENN RN
PSRRI IO EANRIAAIASLANEANRAAAA

AN %
PR
RIS IS,
RRRALASRAARA IR CLRAARAARAAK:

$.d37 INOYJIM 19]|0JJU0D XOq |[lews LO0-7EES Nd
salim abed 0z Joj J0}08UU0D BUO YYM J8]|03u0d AT SL00-7EES Nd
300p8)ul dJed uo J0JsIsal JN0 YHM JB|[0u0d 037 200-7EES Nd

(VO 02) M9
(v9 02) ad

(vo02) oa

]
=

13834 M LINVANId'AVMO‘IT18VO
100-08160#

HLN TIAIMSAVMI'IT1GYD
¢00-¢veSo#

MO|3q Nd 99S »
¥3T104LNOD
1v3S AVvM9

JLIHM

B
SRS

BT ]
VE00-creS0#
Movig

AANBBAAAAGN -_.-
SEURBLABLABLBLELRLAN

\ L3532 004

Y1 M8 MIAVMO'ITEVO
100-2¥ES0#

(vo 01) Mg

(‘vool) ayd

KX
X NN
ORI IARRRRRKIRRRARKINN]
S
ﬁ\f\r\r\r\r\r\r\r\r\r\r\r\r\r\v\r\r\r\r\r\r\r\r\r?7VK

RD (10 GA.)
BK (10 GA.)

OVHIVIAN INMVNS - €-20M#

16

PAGE



7001-06 To 07 WIRING - FuLLsizE VAN

S.d37 INOYNM J3]|0]3UOD XOq |lews LO0-¥EES Nd

1383y salim abeb (g Joj J0}08UU0D BUO YIM JB|J0U0d 3T SLOO0-FEES Nd
d3TI0HLNOD 30083l SJed Uo J0}SISal N0 YIIM J9]j0Juod g3 Z00-EES Nd +
NSV a3dim
1INVANId'AVMO
05909S#

INTLSAS MOOTHILNI ('VvO 02) M4
d04 1411 0L E T O N B
(VO 02) g R R R R I (VO 0z) O
1417 H04 ¥3aIMOd [N A N3] ONV 2d
ON A . ) aa
y 13S34 M LNVAN3Id AVM9 319Vv0

100-08160#

i
. ONf=— : TIAIMS AVMO HOLOW - =N
O O ongy m £00L-v12# \ N
B E— RAAAAAARAAAAANAAANAANARANALNAANRAALNANAL
EIZEEEIEIERREIEIEERRIREN ( \

; HLN TFAIMSAVMOTTEVO
© 9 81L0E# : 200-CcveS0#

ik - NO-HSNd“TYNINYIL Mojaq s,ud 998 ,

. R I <X H3ITI0HLNOD
, PRI A AN 1V3S AVM9

L0ZOv## INSY NO dN'AVM9 HOLOW VE00-Z7EG0#
3sSN4d dAV )L INSVSZL-2G1S8#
B Movg
D , e l=
DR LN ME MIAYMO'T1EYD
| M9 MA'AVMIHOLOW +00-creso#
i c0szeH +LOOVINGO#
W IYNINYTL ONI (VO 01) Mg
: ‘ 1IN —_ —
TR s s (vooray
610-022€0# PR o © S
WSV H3ATOH 2SN ANITNI | s s XX
: 2 Q \4\‘\Y%‘\YKA\A\YA\‘\YA\A\S\‘\Y\‘\Y%yW/“/“/“/
T e SRR
(vo 02) Mg _ g
| £ o
m R sy, ] W\
ESERET\4 (voolL) ay m +

(Mvm3IHId) OVHLYIAN IMVYNS - £-20M#

17

PAGE



PAGE

18

NoTES



g
2
=
=
14
O
@)
()
o
Z
a
-
n
14
w
=
(@)
o
=
L
O
1
o
=
o
<
<

(X0g IAOTO ANIHIE @31vO0T 13NVd 3SN4)

€0LcEH#
IVNING3L ONIY

Cvo 01 Mg ”

(v 02) Mg m

8LL0e# i

(‘vo 02) ad ;

L0Z9v# i

3SN4d dAV L H

(‘vo 02) ©a

/ 3dV.L NIHL ‘AL34VS .
IVdLN3AN 139 OL SSANYVYH H
NIVIA XT704 NI 3HIM NIIHO !
OL SSANYVH IHYNS AVMO i
NOY4 FHIM NIFHO dVL L. H
(voonay " (voonay m

»

(T T

1)

JHIM d3d 'vO 0L NNY-3dd
OL SSINYVH IMVYNS AVMI

(Tvm3uid) INOY4 M d3Y VO 0b
(9120L#) LOINNOD LLNg, 88
XXX
2202-28.#
3SN4 dINY O
S R
'V [~ 5sna 1 5]
' ]
rccccccccccccccccccca=

Ad3L1VE ANV JdIM d3d VO 0L NNY-3dd N3IML3g
(610-022€0#) INSY Y3ATOH SN INITNI HOVLLY

NSV
ANVANIdAVMY
05909S#

A

(w881

LNVAN3IdAVMO‘I 18V
TIAIMSAVMI HOLONW 100-0G1 L0#
€00L-vIc#
HLN TIAIMSAVMOT1GVD
2¢00-¢vES0#
................... == i

M

AR
R R R RN
SESEEEESEEEEIESEEIEEILEIEE

av3ada 3dIMm LN/od
JAVIT ANV SHOTOO AUVINIEL
HOLVIN SHV3A T3d0N d01dd
d0O4 "HITSAHHO 800 HOLVIN
SHOTOO FdIM 80/€/L W3 L4V

L IR SRR
(ELEBELLARABLLALLLALLLA KLLLALLAALS

=

NSV N dN'AVM9'HOLOW
INSVSCL-25198#

HRARAELRLLLAIRLLLLLL
N A AL,
[UALARAALARAALARA

UL ME MAAVMI'I TGV

M8 MI'AVM9'HOLONW L00-2vESO#

LLOOVINGO#

('v9 91) (80/€/1L Y14V IAILOV AINO) LA/OQA
80/¢/1 mmh_,qw 9a/LM HO Mmo\m: 3Y04349) LM
80/¢/1L ¥31dV) LM/OA HO (80/¢/L 340439) ©a

aNNnoYo ('vo zi) Mg
¥3aMod ('vo zi) ad

3Sv4 1v3S °43IMOd N30 OL

I
SRR
AR

ARRR
S5

IRRRR
AR

.,

AR I ISR AANS,
ARSI,

R RARRRIIIRIRRRARKKY
LOOONIXNNNXXNNNXXNNN

7
NN 7

AAAAAAAAAAAAAAAAAAAAA A A AAAAAALAAAALA
EORRSERSERRARRRIRIIRAIIARAAIRRIRARAAAR

(VO 02) M9
(v 02) ad

(‘vo 02) ©a

L00-vEESH
¥3T10HLINOD
1V3S AVM9

1383y

(vo0l1) Mg

(vool) ad

RD (10 GA.)

LT
+

OVYHLVIAN IMVNS - €-COM#

DG OR DG/WT
WT OR WT/DG

S1V3S a3L1vaH)

19

PAGE



)1-04 WIRING - MoTOR BAR SLDING Door MINIVAN

WSV
INVAN3d'AVM9
05909S#

1NVANId'AYMO'I18YO

TINIMSAVMO ' HOLOW 100-0G}L0#
€00L-vLc#
A

Y1 TIAIMS'AYMO'TTaVO
200-CrES0#

JLIHM

3dVLNIHL (A134VS TVH1N3N)
JdIM NVL W30
Oldvl.l,

NN INNRNNN NN

SENAINARRAURLAAAARRAAAAAA SR LRARRRARAAAANAAY
5
2

610-0CCE0#
SV d3a7T0H 3SN4 ANINI

N
L0Zov# I‘ -
3asnd dAV L WNSVSZL-2G198#

M8 MAAVMO ' HOLOW

c0sZEH LLOOVINGO#

IVNINY3L ONIY

('vO 91) (80/€/L ¥3L4V FALLOV AINO) LA/OA
M.<o EW ..Mmo\m: mm_t<w 9Q/LM ¥O Mwo\m: 3H40439) LM
'vO 91) (80/¢/L ¥3L4V) LM/OA HO (80/¢/L 3HO438) ©a

ANNOYSD (Vo L) M4
¥3IMod (Vo zL) ad

(1TvM3IHIL) 3Sve 1v3IS 4IMOd N

\A

RD (20 GA.)
DG (20 GA.)

SR (

('v9 02) Mg

VE00-CveSo#

ov1a
e |
Il

X
NOBEEEEEEEEEEEEEE |

YL M MA'AVMO'ITaVO
100-2¥ES0#

S—
1%
QORI

%
K

X
%
K

X
RR
XX

PO
RR
XXX

5

JOo 0L

(VO 02) Mg
(vo 02) ad
'vO 0¢) ©a

%
%
%

X
<N

L00-VEESH#
H3TI0HLNOD
1v3S AVM9

(vooL)Ma

(voolad

B DOEODIR
N NNNRALRIER
I
LSS SESSSSEXSSSESSS SIS IIX LLLLY]

RD (10 GA)
BK (10 GA.)

--F- : Iy S

('vo 01) Mg B SIS SIS AIIIIIIIIIIIIN

! Y SRR

cc0c-c8L# A ) SRS
3SN4 dWY 07 'vO 0l) ad

+

av3aa 3dIMm LAod
JAVIT ANV SHO100 AdVINIEd
HOLVIN SHVIA T3dON HOIdd
04 "™¥3TSAHHO 800¢ HOLVIN
SHO100 JFHIM 80/€/L 4314V

DG OR DG/WT
WT OR WT/DG

(S1v3as @3aLlvaH)

OVHIVIAN IMVNS - €-COM#

Pace 20



7001-04 WIrRING - FuLLsizE VAN

¥Oo4 L4 ol (v 02) ug
ON
[e}0) ON =

WSV
LINVANIdAVMO 180 INVAN3d
0G909S# AVM9°H31dNOD

¥ aN-oblev#

' INVANIdAVMO'TTEVO

ON

00 0 MN/

o)
S
~
S| - ©) [©)
@
>

LOCOvH##
3snd dAV |

81,08# ,
- NO-HSNd“IYNINYIL |

W TIAIMSAVMI HOLON 100-0G120#

; €00L-vicH#

L NN NN NN I

i BALLARLAARBUAARLAARLARLLARLAAARLAAY

i HLN TIAIMSAYMO'I18VD
! ¢00-¢veS0#

NSV N dN'AVMY 'HOLOW
WSVSCL-CSLS8#

M8 M4 ><>>ww_0._.o_\@

€0.2ZSH LLOOVINGO#
IVNINE3IL ONIY
! : Iy -~ -
foo-rs g < ('vO 91) (80/€/L ¥IL4V IAILOV AINO) LA/OA
610-022€0# | ° © M.<o @_W ._Mmo\m: mm_E<w 9a/LM HO Mwo\m; m_mohm_w LM
INSY ¥3ATOH 3SNd aNINI | S S 'vO 91) (80/€/L ¥IL4V) LM/OA WO (80/€/L IH0439) 9A
2 Q aNNoYo (Vo z1) Mg
¥IMOd (VO ZL) ay
('vo 02) Y9 3Sv4 1v3aS ¥3IMOd W30 OL
N RN AABABARBEIANLALA:
2202-28L# (vo0) 8 w%wwwmmwwwmmwwmm%m //@wmww@mmmwmwmmmml — — — _ — _ — — — — — — — — — —
3asn4d dNY OF (vool)ad +

(TTvMm3adI4)
avaa 3dIMm LA/Od
JAVAT ANV SHOTOID AdVINIEd
HOLVIN SYV3A T3A0IN d0Idd
d04d ""dITSAYHD 800C HOLVIN
SHOT0D JFHIM 80/¢/L 3 LIV (S1v3S aa1vaH)

OVHLVIAN IMVYNS - €-20M#

DG OR DG/WT
WT OR WT/DG

Y1 M8 MIAVMO'T T8V

100-¢vES0#

(VO 02) Md
(V9 02) ad

(‘vo02) ©a

L00-vEESH
Y3TT041NOD
1V3S AVMO

1353

(vo0lL) Mg

BRI
IS
R R R AR R AR RRARRRRRINAN]
EXNNSXNSESXSESESSEEESEIXIAANY

)

BK (10 GA.

Pace 21



Pre 7001-02 (SwitcH Box) WIRING

(40014 WOY4 ANNOYD
S139 3Sv4g) ASYLI AVM9 40
1437 LNO¥4 OL d3ANNO¥D

(M3IA WOL1.109)

T @

(TMYMIY|d) T

3dIS SH3AI-EA
(XOg ¥3d ¢)
4SHAH /M 1V3S AVMO HOLIMS - AOINAOONG L SO00CHON# 1 HVd HOLIMS
(vozi) ayd
(vovi) Mg
(VO ¥1) "0
Movd
/AdVMHO4
(Vo L) IA
(vo vi) ad
(V9 v1) Md
(VO ¥1) NL

(1
uDdvag — &
LNDYIO AWV 0E  §
MO ASNA AWV OF  §

Pace 22



WARRANTY

Warranty Coverage Information

Rollx Vans warrants its 6way Transfer Seat against defect in material or workmanship for a period of
one year from the date the 6way Transfer Seat was installed by an authorized service technician.

For all warranty or reimbursement needs, you must have prior authorization by the Rollx Vans Service

Department.

1. Call 1-800-956-6668, and a Rollx Vans Customer Service Representative will assist you
in any concerns or issues you have with your van.

2. The service representative will evaluate what repair is needed, and either set up

an appointment with an “At Home” service technician or direct you to a nearby service facility.
An authorization number must be issued.

Rollx Vans will work with many repair facilities. Rollx Vans reserves the right to approve a repair shop
or recommend an alternative.

Rollx Vans may request that defective parts be returned to our customer service department for in-
spection. If defective parts are found to be defective because of abuse or neglect, reimbursement for
the new replacement parts may be denied. Rollx Vans reserves the right to use rebuilt components.

Rollx Vans will ship all warranted replacement parts by nationwide carrier. In most cases, shipment

will be by ground transport and absorbed by Rollx Vans. Any other mode of transportation will be at
the expense of the customer.

Our Mission

To improve the quality of life of people with disabilities of all income levels by delivering the best modi-
fied vehicle.

We intend to keep that customer for life by following up with a level of service that exceeds all of their
expectations.

Our Values
Quality « Compassion « Honesty  Integrity * Fairness

&

Pace 23






